
 

 

 

Australia Pacific LNG Project 
Volume 4: LNG Facility 
Chapter 3: Project Description 



Volume 4: LNG Facility 
Chapter 3: Project Description 
 

 March 2010 Page i Australia Pacific LNG Project EIS 

Contents 

3. Project description..................................................................................................................... 1 

3.1 Overview ................................................................................................................................... 1 

3.2 Location..................................................................................................................................... 2 

3.2.1 LNG facility location selection ...................................................................................... 2 
[...]
water system flow chart is outlined in Figure 3.25. 

 

Figure 3.25  Facility water system 

Seawater desalination plant 

During operations, a permanent, onshore seawater desalination plant will be located within the LNG 
facility site to provide potable water, fire/utility water, and demineralised water. Australia Pacific LNG is 
also considering an alternative source of water via a pipeline from the mainland with fresh water 
supplied by the Gladstone Area Water Board. This alternative to seawater desalination would need 
collaborative support from other project proponents on Curtis Island and would need to be installed 
with the gas pipelines from the mainland to Curtis Island to be practicable. 



Volume 4: LNG Facility 
Chapter 3: Project Description 
 

Australia Pacific LNG Project EIS Page 65  March 2010 

The treatment process initially involves the removal of debris and other solids for the seawater. This 
intake water is then passed through a filter package to remove suspended solids and turbidity. 
Sulphuric acid, ferric chloride, polymer, sodium bisulphite and scale inhibitors are added to the water 
as part of this filtration process. 

The desalination plant is expected to use a two-stage reverse osmosis system to desalinate the 
filtered water stream. The water stream will be passed through the first train of the desalination plant 
to produce water of a quality suitable for potable water and fire/utility water uses. In addition, part of 
this water stream will be passed through the second train of the desalination plant to produce 
demineralised water for specific applications in the LNG facility. A typical flow chart of the process is 
depicted in Figure 3.26. 

 

Figure 3.26  Proposed seawater desalination plant system 

Service water system 

The service water system will provide water for the LNG facility's demineralised water and potable 
water systems.  The system will consist of a 5,000m3 freshwater tank, pumps, a potable water 
treatment plant, and make-up water pre-treatment for the demineralised water system.  

Service water will be treated to Queensland potable standards in a plant with sufficient capacity to 
meet operations requirements. The potable water system will consist of a storage tank, filter system, 



Volume 4: LNG Facility 
Chapter 3: Project Description 
 

Australia Pacific LNG Project EIS Page 66  March 2010 

hypochlorite injection set to provide free residual chlorine, and transfer pumps. Treated water will be 
dosed with salts to provide taste if necessary and stored in a buffer tank prior to distribution.  

Service water will also be treated in a demineralisation plant to produce demineralised water. 
Demineralised water will be used to wash the blades of the gas turbines and to provide make-up water 
and wash water for the acid gas removal unit.  

The effluents generated by the service water system components will be treated prior to release into 
Port Curtis in accordance with discharge criteria established in the relevant environmental permits. A 
discussion of the brine waste stream water volume and quality, dispersion modelling and assessment 
of impact of this discharge on the marine environment, is provided in Volume 4 Chapter 10 and 
Volume 4 Chapter 12. 

Site water balance 

The site water balance is shown diagrammatically in Figure 3.27. Water produced through 
desalination of seawater will supplement stormwater captured in impounding ponds. Water condensed 
from the inlet air propane chilling process will also be used to reduce the volume of desalinated water 
required. 

Treated oily process water will be directed to a holding tank with treated sewage effluent and will be 
used as irrigation water to the extent possible with any excess likely to be discharged with the 
desalination plant brine. 

Water conservation and management measures 

The Project includes the use of a variety of means to minimise water consumption. Examples include: 

• Using treated sewage effluent and treated stormwater for onsite irrigation to the extent possible 

• Using inlet air chilling system to generate fresh water for reducing use of seawater desalination 
system 

• Using storm water ponds for the supply of hydrotest water for the LNG tanks and pipes to 
minimise use of seawater desalination system 

• A waste-heat-recovery system using heat transfer oil will be used instead of steam because it 
will avoid potential water quality impacts associated with generation of boiler blowdown and the 
increased demand for ultra pure fresh water to generate steam 

• Air-cooling will be used rather than water cooling to avoid potential water blowdown and thermal 
discharge impacts. 

Further optimisation of water production and use, including opportunities for water recycling and 
reuse, will be pursued during the detailed design phase for this facility. 

 

 



Volume 4: LNG Facility 
Chapter 3: Project Description 
 

Australia Pacific LNG Project EIS Page 67  March 2010 

 

Figure 3.27  Site water balance 

3.6.4 Stormwater drainage 

Construction phase 

As part of the initial clearing of the site, combinations of silt fences, check dams, hay bales, and other 
means will be installed to reduce site erosion and sedimentation. The temporary stormwater drainage 
system will direct all runoff to sedimentation ponds. Outfall structures will enable high flows 
encountered during major storm events to be managed by discharging to Port Curtis after an initial 10 
minute diversion. 



Volume 4: LNG Facility 
Chapter 3: Project Description 
 

Australia Pacific LNG Project EIS Page 68  March 2010 

The sedimentation ponds will impound most stormwater. The main sedimentation pond will be used to 
store stormwater to enable its use for dust control, firewater and/or hydrotesting. 

Operational phase 

The LNG facility's operational phase drainage system will consist of two components – a clean water 
system and a contaminated stormwater collection system. The function of the system will be to divert 
clean water away from process areas and to contain and manage potentially contaminated water to 
minimise potential water quality impacts on the waters of Port Curtis. Potential stormwater impacts and 
management are discussed in Volume 4 Chapter 11. 

Clean stormwater system 

The clean water system will collect stormwater runoff from the parts of the project site that will not 
potentially give rise to contaminated stormwater. This stormwater stream will be directed by surface 
drains to settling ponds prior to harvesting for use in the facility where the quality is suitable for reuse. 

Contaminated stormwater system 

Potentially contaminated stormwater runoff from the process areas will be collected and routed via 
concrete lined ditches to the process area oil skimmer. The skimmed oil/water will be directed to the 
corrugated plate interceptor oil/water separator for treatment. The skimmer sump will be designed to 
contain a ten minute refrigerant leak from the process area. 

Waste water from the skimmer tank will be pumped to a 'first flush' retention pond. Retained water will 
be tested to determine its suitability for discharge, prior to reuse for irrigation purposes and/or 
discharge to Port Curtis. If the stormwater flow exceeds the pump capacity, the water in the sump will 
underflow the oil/water separation baffle and then overflow into the effluent channel to the sea.  

3.6.5 Sewage treatment  

Construction phase 

Prior to the TAF becoming operational, sewage streams will be handled by transporting sewage 
effluent back to the mainland by barge for disposal via Gladstone's existing wastewater infrastructure. 

The TAF and site sewage will be treated using a temporary package treatment plant with a capacity of 
approximately 70m3/hr. The sanitary treatment plant will be an extended aeration biological treatment 
plant designed to treat the sanitary wastewater to applicable standards suitable for reuse as irrigation 
water when possible and for direct discharge to ocean outfall. It will have the capacity to handle a 
maximum inlet flow of up to 70m3/hr. It will be equipped with the following units: 

• Aeration chamber 

• Clarifier 

• Aerobic sludge digester tank 

• Chlorine tablet feeder 

• Chlorine contact tank. 

Influent to the aeration tank flows through a screen for removal of debris. The aeration tank will have 
capacity to provide a retention time of 24 hours for biodegradation of the organic contaminants to be 
achieved. Effluent from the aeration tank gravity will flow to the clarifier, where, flocculation and 



Volume 4: LNG Facility 
Chapter 3: Project Description 
 

Australia Pacific LNG Project EIS Page 69  March 2010 

settling of biological solids is achieved. The bio-solids settled at the bottom of the clarifier are recycled 
back to the aeration chamber at a controlled rate by means of an air lift pump. The recycled sludge in 
the aeration tank helps to maintain the required concentration of mixed liquor suspended solids 
(MLSS) in the aeration tank. In order to maintain the desired sludge age in the treatment system, it is 
necessary to periodically remove bio-solids in the form of sludge. A side stream from the sludge 
recycle line will be routed to the aerobic sludge digester.  

The clarified water flows by gravity from the clarifier to a chlorine contact tank. Treated sewage 
effluent will be used for irrigation or otherwise discharged to Port Curtis. 

The bio-sludge from the clarifier will be periodically transferred to the aerobic digester. The digester 
aerobically digests the sludge and reduces the amount of solids for final disposal. It is operated in a 
batch mode and will be used to provide sludge thickening.  Supernatant liquid from the digester will be 
pumped back to the surge tank using an airlift pump. Aeration blowers provide the necessary air to the 
pump and diffusers in the digester. The digested sludge will be periodically removed using a vacuum 
truck and disposed of off-site. Further details can be found in Volume 4 Chapter 16.  

Operational phase 

Domestic sewage will be collected from a variety of locations on the project site and sent to the 
sewage treatment plant for treatment. The detailed design of the sewage collection system and 
treatment plant will be undertaken during FEED phase of the Project.  

The sewage treatment plant is proposed to be an extended aeration, biological treatment plant 
designed to treat the wastewater to applicable standards for ocean disposal and/or use for site 
irrigation purposes. It will have the capacity to discharge treated effluent at an average rate of 
approximately 84m3/day. It will be equipped with the following units:  

• Bar screens 

• Equalisation chamber 

• Aeration chamber 

• Clarifier  

• Aerobic sludge digester tank 

• Chlorine contact chamber. 

The treatment process will involve the following steps.  Effluent collected from around the site will 
firstly enter the aeration tank where the biodegradation of the organic contaminants takes place.  
Effluent from the aeration tank will then flow to the clarifier, where, flocculation and settling of 
biological solids is achieved.  The bio-solids settled at the bottom of the clarifier will then be recycled 
back to the aeration tank to help maintain the required concentration of mixed liquor suspended solids 
in the aeration tank.  In order to maintain the desired sludge age in the treatment system, bio-solids 
will be periodically removed in the form of sludge.  A side stream from the sludge recycle line will be 
routed to the aerobic sludge digester. 

The clarified water from the clarifier will be sent to the chlorine contact tank for bacteriological 
disinfection, prior to tank storage before reuse for site irrigation or disposal via a diffuser outfall in Port 
Curtis.  

The bio-sludge from the clarifier will be periodically transferred to the aerobic digester.  The digester 
aerobically digests the sludge and reduces the amount of solids for final disposal.  Supernatant liquid 



Volume 4: LNG Facility 
Chapter 3: Project Description 
 

Australia Pacific LNG Project EIS Page 70  March 2010 

from the digester is pumped back to the aeration tank. The digested sludge will be transported by a 
licensed contractor for disposal at a licensed waste management facility off-site.  

3.6.6 Liquid wastes control and minimisation 

The Project includes the use of a variety of technologies to control liquid wastes emitted during the 
LNG production and loading processes.  These technologies were selected because other alternatives 
were deemed not practicable and include the following: 

• Wastewater streams, potentially contaminated stormwater, sanitary wastewater and clean storm 
water streams will be segregated (as opposed to combining all water streams and providing 
treatment before disposal) 

• Using treated wastewater for onsite irrigation to the extent possible will reduce the quantity of 
discharges to the holding/evaporation ponds or discharge to the harbour 

• Using inlet air chilling system to generate fresh water for reducing use of seawater desalination 
system 

• Using storm water ponds for the supply of hydrotest water for the LNG tanks and pipes to 
minimise use of seawater desalination system 

• Use of previously proven treatment technologies that are cost effective and should prevent 
significant adverse water quality or other environmental impacts 

• A waste-heat-recovery system using heat transfer oil will be used instead of steam because it 
will avoid potential water quality impacts associated with generation of boiler blowdown and the 
increased demand for ultra pure fresh water to generate steam 

• Air-cooling will be used rather than water cooling to avoid potential water blowdown and thermal 
discharge impacts 

• Dry gas seals will be used rather than liquid gas seals where practicable to minimise liquid 
waste generated by leaks 

• Secondary containments will be provided for diesel tanks and firewater pumps amine storage 
and the like. 

All installed drainage control facilities will be sized to handle the anticipated design rainfall and runoff 
quantities from the disturbed catchment areas.  Additionally sediment and erosion control devices will 
be implemented and maintained such as stone-check dams, silt fences, sedimentation basins and 
intercept ditches (refer Volume 4 Chapter 5). 

3.6.7 Power generation 

Electrical power 

Construction phase 

Approximately 10MW of construction power will be required.  This power will be generated using 
diesel generators. In addition, the 10MW generation system will be supported by adequate backup 
power to ensure critical activities and electronic equipment continue to be powered should a blackout 
of the main system occur.  Diesel is likely to be transported to the site by barge and will be stored 
onsite in accordance with the relevant Australian standards for the storage of combustible materials. 



Volume 4: LNG Facility 
Chapter 3: Project Description 
 

Australia Pacific LNG Project EIS Page 71  March 2010 

Operational phase 

The LNG facility will utilise CSG for power generation in order to be self-sufficient in power 
requirements. Electrical power will be generated onsite to supply electricity for LNG processing and 
the common utility and off-facility areas.  

Power for the four train facility will be provided by 13 Solar Titan 130 gas turbine generator sets for the 
four LNG trains. The number and manufacturer of the generators are preliminary and will be finalised 
during the FEED phase of the Project. However, Australia Pacific LNG is still optimising the turbine 
configuration including the potential use of 14 turbines. The Solar Titan 130 generators are ISO rated 
at 15MW each. Power generators will be equipped with dry low NOx technology and aero-derivative 
turbine drivers equipped with DLE technology. 

Low sulphur, diesel powered, generators with dedicated battery systems will be provided an 